¢330

Model 117
Compact Tractor
S/N 9646801 and After

Parts Catalog A1193




CASE MODEL 117
COMPACT TRACTOR

SERIAL NO. 9646801 AND AFTER
Parts Catalog No. A1193

RINTE
eRI\T€0
us.a

Print Shop 2500 12-75

NOTE: This Parts Catalog replaces the previous Issue No.
1193 which is obsolete and should be discarded.







CASE MODEL

117 COMPACT TRACTOR

TRACTOR MODEL
Lo

TIONS ENGINE MODEL DESIGNATIONS

~—"
1RO
A

C15513

s

SERIAL NUMBERS

When using this . catalog, notice the reference to serial
numbers of various components noted here and listed in

the "description' copy. By referringto correctserial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numericalindexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

HHlustrations

All parts are illustrated in '""Exploded
Views" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the ""Reference Number" column and are fol-
lowed by the part number, description and
quantity required.

indented Des

Indented parts in the descriptive list areapart
The quantity shown in the "Number Required'|

chine except where parts are'indentedin desc
number required for the preceding asse%

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue' number and date will be
advanced.

It is imperati @grevised Parts Book
pages be ins to their respective
Parts Books (4 60n as received. Failure

to do so ' lead/to confusion and defeat the
purpos hook.

»

n

receding assembly or sub-assembly.
is the number of parts used on a ma=-
ist. In this case the quantity shown is the

REF. PART NO. ESCRIPTION REQ'D
A 55159 CYL \) Y-rearsteering ... ....ccoveosoosen 1
28 A 56208 SO ASSY - rear cylinder . . ... .. ...... ... ... 1
29 A 55956 - adjusting, socket 2SSy . . . . ¢ . i et 00 1
30 A 55957 AT - socket ball. . .« oo o vt vl s i s o ws s mmas s 2
31 A 56210 PRING - socket . . ............ e B T H B s 1
32 A 56209 @ SEAT - socket Spring . . ... ..o v oo veoosocsses 1
33 G 45175 CLAMP ASSY - socketassy......... P 1
16- 836 BOLT - 1/2" x2-1/4"N.F.heX. . .« v v e vt v e v eanas 1
34 132- 104 PIN - cotter, 3/16" X 3", . . . . i it ittt e 1
35 A 55889 STUD - ball,socket & cylinder ...........c.ceooe-. 2
36 13- 410 BOL T = 1/4 e 5482 N Cliexs Lk 0 B, b ns i 4
37 92- 4 LOCKWASHER = 1/4" SAE . . . iv v vvionsioiveoeses 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



o

Air Cleaner o .o oo o
Battery c¢cecoceoe

Breather, Crankcase

Camshaft ¢« o e s ¢ 00 o

Carburetor . . « «
Connecting Rod .
Crankshaft . ...
Cylinder Block .

Cylinder Head ¢ . «

Electrical System

ALPHABETICAL INDEX
ENGINE SECTION

o e o o o o
e 6 e o o o
® o o o 0 o
e e a e o o
© o 0 0 0 o
e 0o 0 0 0 o
© e 8 0 0 o
e o © 0 3 o
e e o 0 0 o

e o

Engine Block & Attaching
Parts.ceeeecesacaosce

Exhaust System ¢ cccocooeee

Filter, Breather......... .

Axle, Front . ...
Axle, Rear ....
Baffles & Shrouds
Brakes .. .o00
Decals . .cov0e

Electrical System .

Fenders ......

Frame . o' o ces oo o aisioe %

Grille .
Hiteh .
Hood, .

e o o o
°
°
°
°
.

o 5
BASIC@@ﬁOR SECTION

)
5

Flywheel e cccocececcccns
Fuel Strainere- « - - ceces e
Fuel System «cccecccococe
Gasket Kits e cec oo oococsse
GOVernor e eccccoocoecsocs oo
Muffler e e e coooooeececscese
Qil Pan ecceoss .0 nty
Piston eoeecoeoe e M oaes
Spark Plug - - ces o e e
Starter « - . .......
Tank, Fgel el eeccccsc e
Throt i Bod 6 EOD G
Valve©. Ceoeesosescsscen
Hydraulics e cccccocccccse
Implement Lifte - e c e oo oo oo
Model G14 Weight Box e« - -
Model G6 Headlamp Kit = =« ¢
PTO Clutch ¢ e = = « s & eale W aie
Seat, Operator'seeesecseececoe
Steering Wheel & Gear e -

Tool Tray e seccssosee
Transmission
Wheels, Front & Rear ¢ ¢« ¢«

e © © ©o © o o © o ©

[ )
O WL U Ul =] Ul

- 26
- 31
« 17
<41
- 31
*19
« 21
* 17
- 29
- 23







o i b S e T S P S e R EA |

CASE MODEL 117 COMPACT TRACTOR 8

- ‘ ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION REQ'D
1 C 15847 HEAD - cylinder e« c e c s s s s s s s e s soscoscoossasccsssscsl
2 113- 111 BOLT - cylinder head 5/16" x 2-1/2" NCheX «eeecececcsss8
3 C 15980 GASKET - head . .s.cceeesccececscscccscsssssssscsnsl
4 0 5999AB SPARK PLUG - (includes gasket) « e e co oo cecosacsccssocsl
5 C 17261 BLOCK ASSEMBLY - short (includes cylinder, crankshaft,

rod assembly, camshaft, valves, piston and rings,

pan and oil pump assembly, gaskets and seals).......‘....l

6 C 15821 BLOCK = cylinder, StTipDed i e v .ois sie s 00 o sina s os o-s swie 1
7 C 15973 PIN = dOWEL o oe o 506 o 5 o0 o sras s sanie s a s o o5 5 o soie & siie &
8 C 15974 SEAL - 01l , . a0 s o665 snile o Bt s o sts als spae a7 s & a6 s anew 1
9 C 15842 OIL PAN ASSEMBLY < s v ois sooiw o sarils oimin.s omis s o oo s PP |
10 C 15843 SCREEN = 011 filter v o ¢ s ¢ s ssssonssensosocaeassssesl
11 187- 1003 SCREW - 8-32 x 5/16" self-tapping ¢ cccoecocecocoooossl
12 C 15977 SEAL -0il. ... iufaisadeesa T TR e |
13 C 15978 PLUG = dIfain ¢ vivs Gveies o oo d@ENN D5 siveiis s aiintis ¢ szeiions o ioe 1
14 C 15872 SHAFT - governor . D 00N oot D, 0 G b
15 C 15846 PLUG - filler . . . . « PRSP R o |
16 C 15979 GASKET - filler . . . S TR AU Y |
17 C 15976 GASKET - oil pan .. . G0 OC0Gn A B o gk
18 C 16032 ~ SCREW - 1/4" x1-1/4' B e PR R
19 C 15874 SPOOL - governor. . 5.5 el eme e e Bise, wow wiel wr L)
20 C 15986 RING—retaining,g o w Siiet s alisie e sm i1
21 C 15873 GEARASSEMBL 5 GO0 R S 00 GO0 0 O C T e o
22 C 158M : T A T |
. 23 C 15868 o Bl e, ¢ et A tE BN W wsie e sitelel e w fsyim .
24 C 15870 4 eliel 5 % il e siisite ¥ie ieiisl s siatie s ejierar L
25 C 15844 S5 A0 0.0 000 Ca 006600 00 88 BB o,
26 ~ 187- 1041 B T TR T P = TN |
27 C 16041 s e e b R e S wE e e w sitetik
28 C 15869 a GO0 000N NG00 N 0D 00000l
29 C 15866 GOVETNOT .y o o niin s ojiaiie o o000 8 aisia aessie s §776 % 3 eii % i el
30 C 15867 G= COVETNOT & o5 s o siie s oo & 66 o & st 5. o soe-o e » o s el
31 C 15905 YWHEEL ..... ¢S e e B s S e s e s maree I GO0 O 00 oL
32 C 158 @BRACKET blower housSing. « c c e e e s ccsscocoscsososssssl
33 € =1 BOLT - 1/4"x5/8”NChexsems......................2
34 C HUB AND SCREEN . ox s cane amini s aioe sas s sios osons el
35 C WASHER - belleville ...cceeeeececcscncscccssossscsl
36 12 25 NUT -1/2"NFhex ...... OB S o A o e NG R0 S 00D 00 GHaa G il
37 845 OIL PUMP ASSEMBLY ....... S % nms w e e sem e v e sl
38 223- 202 LOCKNUT - muffler 3/4" NPTcondult i e e o o AT Gl
39 C 15518 MUFFLER-engme...............................1
40 15886 STARTER - rope . .... e e S R e P S |
41 C 16048 SCREW - starter mtg, 1/4" x 1/2" NC fillister head .. .ccco..4
42 C 15981 GASKET - engine breather. « c e e c o o o o » e e o bue B w6 812
43 C 15972 KIT - engine gasket (includes items 3, 8, 12, 16, 17 and 42) AR |
44 C 17287 KIT < muffler e eass vuedoe 5 % wwm o il W w W . o el 1
45 C 17361 GASKET - exhaustflange .. .ccccceocecoscoocsocacaal
46 C 17362 ADAPTER - muffler ....ccccececcococoocscs s smmd & ool
47 169- 135 SCREW - 5/16'" x 3/4" NC f1111sterhead PhillipS e .o eseseo2

Printed in U.S.A. October 1975







e i W —e, - = SR D g == L & =

CASE MODEL 117 COMPACT TRACTOR 7

CRANKSHAFT,PISTON — CONNECTING ROD

REF, PART NO., DESCRIPTION REQ'D
1 C 15829 CRANKSHAFT ASSEMBLY . ... ccceceeeececcnnccccasns 1
2 C 15830 PIN - cranksShaft SeaY &« s o s v 566 s 665 & 56 % & sds s ass 1
3 C 15831 GEAR - crankshaft ¢ cccoceococecocon Ty PR P |
4 C 15838 CONNECTING ROD ASSEMBLY .. v v vceceocccscacccnsss 1
5 113- 104 BOLT -5/16"X1-1/4" NCheX v v e oo cvveeeeooocnnsocs 2
6 C 15839 PLATE = 10CK o s siv s suin s a0 0 6 66 @ 66 5 5 6156 % 5 o TR |
7 C 15832 PISTON AND PIN ASSEMBLY (standard) oversize seeref, 9....1
8. C 15975 RETAINER - pistOon pin ¢ e c c e s c e e e e c s s s s s o o s coocoose 2
9 C 15833 PISTON AND PIN ASSEMBLY (.010 OVersizZe) « e« c e e e e e a0 o o o . 1
9 C 15834 PISTON AND PIN ASSEMBLY (.020 0Versize) « « « e e o e o e 0 0eew 1
10 C 15835 RING SET - piston (standard) oversize seeref. 11. .. ..o ce e 1
11 C 15836 RING SET - piston (010 OVErSiZe) « o e eveveeeeecoanococes 1
11 C 15837 RING SET - piston (,020 OVersSiZe) ¢ oo ceooeecoscococecsces 1

—
[\
—

26- 14 KEY - WOOATUEE #7 v oo oo oo v e <® ............... 1

Printed in U.S.A, August 1971



//
’
PO
o

/

&S
)
A
¥

o
)
2202
Y
N

!
%




CASE MODEL 117 COMPACT TRACTOR
CRANKCASE BREATHER, CAMSHAFT
AND VALVE ASSEMBLY
REF. PART NO. DESCRIPTION REQ'D
1 C 15981 GASKET: - breather v s sl o spv v aonie s sios oo wanesass D
2 C 15849 BODY ASSEMBLY - breather «:«ececo2. e w e e E AT |
3 C 15850 FILTER - breather « « c c e o« ¢ e o - By st o o oy S ol
4 C 15851 COVER - valve e e cococosss Gemb AN oo ont oBo Baus nEoa il
5 C 16033 SCREW « 210 2 1/2/ N -a s oo v s Tt v anw o s s vass sains 2
6 C 15852 TUBE ~ breathers o5l +a s sosase e o s P Lol |
7 C 15828 KEEPER - valve SPring c c e e o e s s s s s s s s o s s s sooossosece 2
8 C 15827 SPRING - valve «.ceeco- i e e B e e TS s w e D
9 C 15826 SEAT - valve Spring . c.cececeeoeee o sime w wa s s @ e it W @ e 2
10 C 15822 VALVE - intake (standard) includes C15828 keeper « « e o e e e o o « 1
10 C 15823 VALVE - intake (1/32" oversize) includes C15828 keepere « « « « « 1
11 C 15824 VALVE - exhaust (standard) includes C15828 keeper « o « e s o o o 1
11 C 15825 VALVE - exhaust (1/32" oversize) includes C15828 keeper « ... 1
12 C 15840 LIFTER - valve «.o .0 e s oD
13 C 15841 CAMSHAFT . ceeeene B4 it

Printed in U.S.A.

August 1971



i0

T

X
AN /
SV A
R «.
i <. < <.
: J.rff S< el i
B 795N - ﬂ‘_p
1 1 Seo, - 9 o P 8 G
H A ﬂf”{ B 'r,)'v" A
N T R AN N Y
1NN ARSI o e
i N &L ($h 27 2 e
W N = = Y A
W W T
i oy =t 1
W P4 N A
' " L i S
" N
n [T oian i i A
i IR a1
1] Voo
~ [ W I
RN [T i W
[ ] N o I
~y IN_E v ) W R
A N N NN WCATT ey e
S Wil VASQI N0 i RN
L Sy vwdiw o nonon
JAE=ts A S PwRwn o nom o
1SS T ey ) TN
NS 2N VSRt u
[ e e ul N e, AR Y
[ =t el e
VL BT T TR
v o,
W at X AD I A
snn log D ar 3l
N1 S ==

|
\

_/_’_
2\
g




CASE MODEL 117 COMPACT TRACTOR 11

REF. PART NO.
1 C 15876
2 C 15875
3 C 16033
4 C 16044
] C 15988
6 173- 44
7 192- 14
8 129- 4
9 C 15923

10 C 16036
11 C 15865
12 C 16046

Printed in U.S.A.

ENGINE BAFFLES,.SHROUDS
AND RECTIFIER PANEL

DESCRIPTION REQ'D
HOUSING = DIOWEI « ¢ o e c s cccocsooevcsooscocsacoccscsscss 1
BAFFLE - cylinder « « e e e e oo o o« Seime msie e e alsies aee e 1
SCREW - #10 x 1/2" NC fillister head sems o o+« ceceesene 1
SCREW - 1/4" x5/8"NCheX ccccccocscscccscos o st 1
CLIP - retaining, high tension wire essecccoccoce siisie & sis.te ]
SCREW - 5-40 x 1/2" round head machine « « e o o e o oo o o o cees 2
LOCKWASHER = #5 c c oo s s s s c o s s o s 000esooo D
NUT - #5 NEX e e c oo s cooososscsocsooccasssossscncsssscs 3
PANEL - rectifierc c c e e c co oo o0 ooooeocccscosococcecss 1
NUT -#5 NC hex,long c e c s s ccccccecccccccoccccnce oie 1
BAFFLE - cylinder head «eeccccccoccocooccccss cecssosne 1
SCREW - 5/16" x 3/4"" NC heX SEMS e ccscecccsocccccccss 2

August 1971



i2

P




CASE MODEL

REF, PART NO.
1 C 15519
2 C 15174
3 173- 215
4 129- 504
5 C 10678
6 C 16202
7 214- 251
8 C 15530
9 C 15525
10 C 15861
11 C 16039
12 C 16038
13 C 15863
14 C 15860
15 C 15984
16 C 15883
17 193- 1001
18 C 15855
19 C 15983
20 C 15853
21 C 15982
22 C 16034
23 C 15859
24 C 15882
) 25 C 16037
26 C 15987
27 C 16043
28 C 15881
29 169- 43
30 C 15112
30 C 18206
31 C 15540
32 187~ 1054
32 187- 104
C %, .,
C
33 C

Printed in U,S.A,

FUEL SYSTEM

DESCRIPTION
TANK = €l . v v v v v o 575 55 355s 50 5.4 5
STRAP - tank mounting. ...... e wiete s

SCREW - 1/4" x 1-1/4" rd. hd., machine, ZP......

NUT - 1/4" square, ZP .....cceeeen
ELBOW - fuel tank
HOSE - fuel line 8", ....
CLAMP - NOSE . vveeecoceooacoconscs
CAP AND FUEL GAUGE ASSEMBLY....

CLIP = mounting ', . ws¥ s e v o5 scavees o &

ELEMENT -aircleaner . ....co00 0.
SCREW - #8 x 3/8" NC fillister head, sems
SCREW - #10 x 1/2' NF fillister head, sem
BODY -aircleaner .....ccco.

BRACKET - air cleaner ...occ0 0 Nie b susems o
GASKET -~ air cleaner ....... AN L %
CARBURETOR - (repairs page 15. % A 1

NUT - 1/4"NFhex .......({> .

STUD - carburetor mounti o . a2e
GASKET - carburetor. . > s ses
PIPE - intake ,..... %6 s

GASKET - intake ., .
SCREW - 5/16" x 1 X
85

e e o o o

fillister head,
=/Speed . v ci v e o

NC hex, washer head.

3"" NF hex, sems . . .
pression . ..........
>5+40 x 7/16' fillister head . ,

DECAL - speed control ,,......
FILTER - fuel

S ceecsee

sems

e o e o0 0 ¢ 00 0 ¢ 0 o o

117 COMPACT TRACTOR

“‘ OL - choke and throttle (used prior to S/N 965561 8)
OL - choke and throttle (used S/ N 9655618 and after)

$50-0-9.0,0.9-9 (9 8- 9 WS $TE BIGSTELS B0 B W@

REW - #10 x 1/2" NC hex, (used prior to S/N 9655618). .
CREW - Phillips (used S/N 9655618 and after) . . o o e 0w«
DECATL ot ClBaneh. , st v ca s o v ek coie s siin 1§ oo

13

g
2
o

bt b DN DN bt b ek ped et b DND b b DN B b b DND DD B b b b=t DN DD B b = D DO R D) DD DD

October 1975



14




©O =100 B W

O OoO=I0uv Wb+

Printed in U,S.A.,

EF.

CASE MODEL

ART NO.
15887
15888
15889
16050
15890
15891
16051
15892
15893
15894
15991
15992
15993
15895
15896
15999
15897
15898
15899
15900
16000

16001
16002
16003
15901
16004
15902
15903
16052
15904

oNoNoNoRoNoNoNoNe! OOOOOOOOOOOOOOOOOOOOO'U

©

C 17393
164- 540
164- 543
C 16752
193- 29
129- 102
C 17391
C 17394
192- 20
C 17333
C 17332
113- 118
131- 176
195- 2027

@ arburetor repair - -

CARBURETOR

DESCRIPTION
SHAFT AND LEVER ASSEMBLY - throttle -
SPRING - throttle return = -- -
SHUTTER - throttle
SCREW - 4-40 x 3/16" round head * = = <+ = «
SPRING - idle regulating
SPRING - main adjust = <« cees e
SCREW - idle regulating
SHAFT AND LEVER ASSEMBLY - choke - -
SPRING - choke return
SHUTTER - choke
PLUG-WGICh © o 0060000600008 08006 e e e e
PILUG -welch ccccceceocececocceceosce
INLET ASSEMBLY - needle, seat and cli
CLIP - inlet needle
FLOAT - carburetor s e e s oo
SHAFT - float ¢ cec oo« PR
BOWL AND DRAIN ASSEMBLY -
PLUNGER ASSEMBLY ¢ drain ¥)e - - - .
GASKET - drain p X&-
GASKET - bowl to body

ADJUSTMENT SCRE
items 6, 20 and ccecs e
"O"RING-adJust ceccscs s

w o

117 COMPACT TRACTOR

ENGINE MOUNTING PLATE

PLATE - engine mounting® * * = *****°*°*
SCREW - 5/16'" x 3/4" button head socket ° *
SCREW - 5/16" x 1-1/2" button head socket
WASHER-5/16”"“"""""""'
NUT - 5/16" NC hex ° *
SPACER ® 0600 00 60 0 0 0 o
MOUNT - engine*°°°°"
LOCKWASHER - 5/16'"° *
CUSHION - rubbere - -°°
BRACKET - angle c°°*°
BOLT - 5/16" x 5/8' NC hex
LOCKNUT - 5/16" NC hex ®ccc*c*c°°"
WASHER-5/16"“"""“""""

LOCKWASHER - 5/16" 1nternal tooth aiie isllel sliste ol slje o sriets e

e o © o
°
°
°
°
°
°
°
.
® © o © © e © o

e o o o o o o o
o o o o o o °

e o e o © o o e o o © e o

DO DO 00 DN DN

18

O el e T S S e T S g S S

P b b DN b bbb b DN

October 1975







O -TD U LD

CASE MODEL 117 COMPACT TRACTOR 17

EF. PART NO.

C 16307
C 18205
C 15116
113- 206
192- 21
129- 103
C 15175
187- 1036
C 15114
C 16267
C 17128
113- 207
192- 21
129- 103
C 17473
C 17043
129- 14
187- 1078
Cc 1727
113- 103
195- 522
131- 176
C 16942
C 17038
175- 400
131- 1102
195- 104
NSS

Printed in U,S.A,

HSD. FRAME AND GRILLE

DESCRIPTION REQ'D

FRAME - mQain o ¢ e e o e o c e 0000 coocoocooeoocecsosssocoeosse 1
EINER < dachia e sootads sfacs woss s o Siieis s siiwiin e siieis w ellsiis s smeiie i & 1
DRAWEBARS 5% & 602 005 525 551061 16:18 & 8110 % = & 5136 = o eiis s @iaiie_ o sierie o 8 ol
BOLT - 3/8” X 3/4" NC heX ccccccoco0ceeoeceossosecssscsse 6
LOCKWASHER - 3/8" e c o scececcecaccanscoanacncscess 6
NUT - 3/8" NC heXeeooocooceocsoccoosccoooccosansas 4
TRAY -t00] e cccccocoocooocococoscocococoscscsocscsos 1
SCREW - 1/4" x1/2" NC hex self-tapping-++«ccccoccoeceee 4
CLAMP - battery ¢« ccecceeeeccoccccccccccccocccccecns 1
HOOD s iemomre 505 ¢ ot mos ot o arvins & Sita e eb-atio: 376 witaiie v aiieia & aiimie & o 1
COVER 2:PTO: ¢ o5 o-aisisnivio pers ons & & sos o bus s o oes o sbs oo 1
BOLT - 3/8"X1"NChexXx ccccsscesccoscccscocsccscsscs 4
LOCKWASHER - 3/8" s s cecocscosecconas o ‘wiiei miniie w-aiie @ @ 8 4
NUT - 3/8" NCheXeeeoeoocaans N\s ¢ cssssocscsces 9
SEAL '~ insert +c s s saeesassssd N\e ¥ e eeooene ceecene i
INSERT - grille e e occcococeoff o\ cococoocsccoccccsoso 1
NUT - #5 NC heX e e cocoeoocoese o eiie 8 e=Siie m uie o o s ieiiets o o 10
SCREW - #8 x 1/2" black odi@ .................... 4
STRAP - hinge « e« = o = X:O ...................... 1
BOLT = 5/16" X 1" NC hema\s s e e e e s e oo esccoocscscsss 2
WASHER - 5/16" - o e olled) ™™ coccacccecccosccscocncecns 2
LOCKNUT - 5/16" NQhex—c c c s o cccococosee 355 8 G o d Goo 2
BUMPER - PTO 05% ........................... 2
BUMPER - das e\S\e o © ¢ o 6 o 6 0o 5 e 60 c 0060600000 e e 2
'"NCtruss head cccccecocceceoe s 000 o0 2

CheX eeecocoeeoecoococosecsoscossooceoscooe 2

ﬁ nsaxle mounting « c e e e e oo coecee s e oo o 9

- (optional, order as G14 machinery item) ¢ = =« - « 1

October 1975







CASE MODEL 117 COMPACT TRACTOR 19

SEAT AND FENDERS

REF. PART NO. DESCRIPTION REQ'D
1 C 16129 SEAT ASSEMBLY , ., .... i et e v v wE s me e e 1
2 C 15610 MOUNT - seat, rubber , .. ........ W W e o o o A L
3 113- 122 BOLT - 5/16"x1-1/2"NCheX ...c.veeeeeecnconenonns 4
4 C 14534 BUMPER - seat,rubber , ., ......cccceeeescns bk & e 2
5 C 15501 BRACKET - hinge , ,....... s B ahe G E e e 1
6 113- 102 BOLT = 5/16" % 3/4" NC Rex., s v epssms s w5 n o s o o e o 1
7 192- 20 LOCKWASHER - 5/16" , , . ... iveicennscssoancncionsctd
8 129- 102 NUT - 5/16" NCheX ,,..cueueveseacncens A IRy
9 C 15440 FENDER AND SUPPORT, .. .. sffcc s aon o amambine Tl 1

Printed in U,S.A.

October 1975




20




CASE MODEL

REF. PART NO.
1 L 15282
2 131- 1113
3 NSS

4 C 15096
5 C 15097
6 126- 16
1 C 16245
8 111- 215
9 192- 20
10 129- 102
11 195- 2069
12 C 15104
13 C 15105
14 219- 17
15 113- 103
16  195- 521

17 C 17235
18 C 14201
19 C 12975
20 C 18017
21 C 18015
22 C 18016

Printed in U.S.A.

STEERING GEAR

DESCRIPTION

CAP - steering (early production)

NUT - jam 5/8" NC hex - -

117 COMPACT THRACTOR

© e © o e o0 © 0o © 0 c © 060 © 06 0 06 06 8 © 8 0 0 O

WHEEL - steering (early production) order items 19,20,21 and 22
BUSHING - flanged nylon e e ccceccoecooccsccscscososcss

SHAFT - steering ¢ c s cocococccoocee

o e 06 0 0 o0

KEY - Woodruff 3/16" X 3/4" s covessnessacssss

BRACKET - steering

® © ® 0o 5 ¢ 8 e © 6 © © © © 06 0 © 0 0 © 0 o

BOLT -~ 5/16" x 3/4" NC, round head, square neck, ZP
LOCKWASHER-5/16"ZP...................

NUT - 5/16" NC hex, ZP - -
WASHER - 5/8" plam, ZP .
GEAR - steering
PIVOT - steering gear. .. .
FITTING - lube ¢ e oo

o o © o

BOLT - 5/16" x 1'" NC hex, 4P

WASHER - 5/16'" plain, ZP-. - -

BUTTON - friction o e e e«
WASHER - shim ¢ ¢« o s o
WASHER - (late productis

CLIP - tinnerman (late-pix
WHEEL - steermg (lat

e ® o ® o

e e o o

to.c-oouooo-

HHNNHL\:%NHHHHN»ANHHHNHH

October 1975

21




22




CASE MODEL 117 COMPACT THRi 23

FRONT AXLE

EF. PART NO. DESCRIPTION REQ'D

R

1 C 15066 AXLE - front o o o oo e oceocooceccaccoccsocnaoscoses 1
2 C 16946 SPINDLE - right hand ....... B . |
3 C 16724 SPINDLE - left hand ¢ . et e cevevovoceeesencacsoossnces 1
4 138- 2055 PIN - roll L. H. spindle 3/16" X 1-1/2". ¢ v et vevevoeeonaanl
5 C 11906 WASHER - thrust 13/16" .. e v eeeeceeccccoaocoaosoase 3
6 219- 404 FITTING - IUDE @ v v eeeveeeceeeceeocncooacaoosoansoass 3
7 C 13106 COVER - lube fitting « v e v e e 00 vvw. . ® wie m e e b e S
8 C 12975 WASHER = SPIHHIE = « wos « snondaons & od 66 il d 8 6sds 8 pave D
9 A 30881 WASHER - wheel Spacer ,.,.....ccecceeceecececessssUAR
10 132- 311 PIN - cotter 5/32" X 1-1/4". ¢ v v et e eeeeeconesocsonoonees 2
11 C 15067 ROD-tieand drag link v ..o eeeeeeceeeeecooconosones 2
12 C 15113 BALLJOINT =B, H. tThEEoH cn v = wo i sms o onm e v e vin s b 2
13 C 15068 BALL JOINT - L. H, thread ...... R S e aeE R D
14 192~ 23 LOCKWASHER - 1/2" ZP ...0.. T P |
15 129- 125 NUT -1/2"NFheX .0 eeueon. \ e e mle e e e e
16 129- 325 NUT - 1/2" NC hex, L. H. thread I
17 C 16948 ARM - upper spindle . ..... (= b s aiies u wiim s eieiie s wwm e e s 1
18 C 15072 PIN - axle pivot . .... el L - VO |
19 131- 1127 NUT - jam 3/4'" NC hex N\ e@yecssccsccocsssccsscces 1
20 T 33565 KEY-1/4"x1/4"x 1" R Py R |
21 192- 20 LOCKWASHER - 5/1 1
22 113- 103 BOLT - 5/16" x 1" A P P

FR REAR WHEELS

1 C 15090 EL - front (includes bearing). « « e e e e o cocooovcoccoces 2
2 c 12110 BEARING - sealed, INNET % s sas s ssnssasavassssnsoss 2
3 ¢ 12ii BEARING - OUtET .. .vceoccccocccaceccccccanccncocns 2
4 219~ FITTING - IUD€. ¢ ¢« « e c c o covocooocsocoooccococoseesce 2
5 C CAP = hUD & o 505 s don s s s obs s ntie o in s o sbisle s osce 2
6 C WHEEL: = FOAT & o 37 vie v o siie 5o sivibvs stimis cnsize 6 Srsite & o sils % & sie 18 2
7126221 KEY - Woodruff "A" 1/4" X 7/8" ¢ e e e eeeoooonncannoees 2
8 195- 2029 WASHER - 3/8" plain, ZP . .vueeeeeecococoocnocnnones
9 192- 21 LOCKWASHER = 3/B" ZP . & 5 5 cs5 Lo € aies o5 56 s 616 6 ases s I
10 = 113- 207 BOLT - 3/8" X 1" NCheX, ZP . v e v eeeeesccococnosssese
11 C 13716 WASHER -~ 1" 10 gaUg€. e c e e e oo oococecocsscccccccnes 2
12 C 10292 WASHER = 1" 18 aUge. . c e caccecescoososonsoccsnanes 2

Printed in U,S.A. October 1975



24




CASE MODEL

BELTS, PULLEYS AND

EF. PART NO.
C 15511
C 17412
C 16739
113- 219
C 17164
195- 104
131- 178
Cc 17213
C 17204
195- 525
C 13012
C 17207
C 17203
C 15178
15 C 15545
16 C 17866
17 113- 102
18 C 16752
19 192- 20
20 129- 102
21 C 17214
22 C 15109
23 C 15156
24 T 25070
25 178- 858

W -IM Lo

bbb b b ek
D wh- O

EF. PART NO,
C 15106
126-

178— 858

151
113-
192-(@
O

763

10 132- 26
11 131- 176
12 C 16885
13 C 17211
14 C 15156
15 138- 92
16 C 17410
17 C 15637
18 131- 69
19 C 15643
20 C 15644
21  132- 320
22 195- 518
23 195- 521
24 C 15498
25 C 15499
26 195- 541
27 132- 48

W o =IO U oD

Printed in U,S.A,

DESCRIPTION

117 COMPACT TRACTOR

IDLERS

PULLEY - transmission ®°°°°®*°°ccscccaceccoocscss e s 0 o

BELT -drive °®°°c°cecececcsscccccocccsccs
PULLEY—idler,flat'"""""" ..... oo 00
BOLT—3/8”x2"NChex 6 0000000000000 0ssecoe
KEEPER -belt cc°cccoececococccsccccccscos
WASHER—3/8"""“""“"" ......... .
LOCKNUT-3/8” NC hexe*°°°cce=e D I o o
PULLEY -idlereccccccececcocccoccococsoscs o0 o
BUSHING - idler pulley ****c*cccccccecccccccs
WASHER-3/8"“"""""""‘"""“'
PULLEY—idler,ﬂat o000 06000006 oc0o0000o0ococoe e
ARM - clutch idler ¢ == =°-* e e o s e c0 00 e )
BEARING - sleeve ®°°*°°-° e coce0eo0ececocoos s oo e
SPRING - idlere s °ccc=cceceeoe e oo cec e s e e o
BRACKET—Spring,idler"'""' Al e e o000 0 0 0
KEEPER - belt =ccccccocecce No oo ooooe oo
BOLT-5/16"X3/4”NChex" % 06000600 60
WASHER—5/16”“"“" R
LOCKWASHER—B/IB""" c o0 00000000000
NUT_5//16nNChex..X-0 6o ccesoocesecs e
PULLEY-engme,dm Ve c o esccenscscoo e s
PULLEY - engine, P ‘ c e s e 0000000000 s e
BRACKET - saddl ...e...........-...
KEY-l/4"squar% ONg: fio @ sisiie misisiie o =isis # oe

SETSCREW

g%@ ASSEMBLY

Q%ESCRIPTION

DEAKE . iy shiZece it o 5 abeterehi v

- Woodruff #9 . . e v v i c o
TSCREW - 5/16" x 3/8" NC hex socket.
BAND-brakeassembly AT o T L R
BOLT - 5/16" x3/4"NChex . ..cv0ve.

LOCKWASHER - 5/16". . . .. veeeoon f
NUT = 5/18""NC heX iie o ¢io s sinaceie oo e
ROD: = BEAKE . oy 0 s oie sieiviaoe oe 6.0 a5 5
SPRING - brake return . ...ccoocoe oo
PIN - cotter 3/32" x3/4", ¢ v veeecaces
LOCKNUT - 5/16" NC heX v o e o oo 00
SPRING -brake . ..cceceeceocccascse
PEDAL ASSEMBLY = Drake ¢ c e e oo 0 0o«
BRACKET -saddle...ccceococcecsccs
PIN-roll ,.......
LOCK-clutchandbrake............
LATCH -brake ., ...eeeeessceaseces
LOCKNUT-5/16"NChex.;.........
LEVER -brakelatch .....cccccceeo
KNOB ~brakelatch ., ...cccceeeececese
PIN - cotter 3/32" x 3/4"......
WASHER - 1/4" ...t eenconnans
WASHER = 5/16", , i Jirmedsons s sss
PAD - footrest R.H.short...........
PAD - footrest L. H. long . . . . e e e c 0o oo

WASHER - 5/8" .. ...... erale @ m a -
PIN - cotter 1/8" x 1"

3/8" NC socket head

o © ®© © e © ®© e © © e © © © o ©® o e © ©° o o
® o © o @ e ® © © © © © e e o © o © ©® © e o ©° o
» © e o o © © e © e o © © e © © © o © o © o ©° o
e e o o o
e © e ® © ® © © e o © © o o © © ©°© e © o © o o
® © © o © © © © o o e ® o6 e e © © e © © © o © o
e © o o ®© © © e o © © © 6 o e © 6 e o o o ©° o o

August 1971

25

DN b bbb b b b b b b b b b b b Q] = b D O) DN e b b b

DO DD = b= DD DD DD b b b b b DN b b b b T T OD DD



26




42
43
44

Printed in U,S.A.

CASE MODEL

117 COMPACT TRACTOR

HYDRAULIC TRANSMISSION AND CONTROLS

NSS

C 15546
C 15584
C 15585
126- 109
C 15511
195- 2012
192- 19
113- 2
C 15155
113- 241
192- 21
138- 51
C 15534
A 62549
C 15253
C 15549
C 17408
214- 251
C 15550
113- 102
192- 20
129- 102
C 15597
C 14900
178- 858
C 17093
A 37247
C 12093
C 11942
131- 165
C 17234
195-

132-

C 98
C 17231
131- 178
C 18207
214- 4
C 18209
C 18210
C 18233

¥ o

DESCRIPTION
TRANSMISSION - hydraulic (early productlon)
40,41,42and43, . .......... A o
GEAR APIVE e 5 eiiiie o o oo oio oo
SPACER. wi = a5 o s wiise % 66 o o st T oG
RING - retaining . .cccccoccococcocas

KEY - Woodruff #3 o ¢ c c e c e s o o0 6000600
PULLEY - transmission ¢cccooccooocoose
WASHER - 1/4" ¢ e o vecececncas
LOCKWASHER - 1/4" ¢ ¢ e c o voeonss
BOLT - 1/4" x5/8"NChexX «eosecooe

FAN - transmission e cccscocooccoocscos
BOLT - 3/8" x3"NC heXeeoesoe
LOCKWASHER - 3/8" ceococcococacass
PIN-10111/8"x3/8" ¢ v ceveveod@®™N¢o-
GASKET - transmission . « . « « « « «&(o
SEAL - "O'" ring, transmission . .

CAP - tank ...........
HOSE - transmission to fank (
CLAMP - hose (early p
PLATE - mounting, ta
BOLT - 5/16" x 3
LOCKWASHER
NUT - 5/16" N
SCREEN ..

TANK - surge (early producti ciiwie o e

by production). . .

arly production) « . ¢ . «

" NC hex self- tappmg. S

5 3781 NCL wfe o5 Fmie soar's
ontrol ......
edcontrol

- control lever ...
KNUT - 1/2" NC hex . .

EVER - cam control . .
ASHER - 5/16" ......
PIN - cotter 3/32" x 3/4" .
- LEVER - transmission control . ... ccce0o
NUT - 3/8"NChEX o e e cocccoosocccooos
BUSHING - Cam . ¢ cccocococcococoooscscocse
GUIDE -neutral ¢ . cceccccooocoocococes
LOCKNUT - 3/8" NCHhex o <% ss o o5 o s st

TRANSMISSION - hydraulic (late product1on)
includes items-2, 3,4 and 5 ¢ c ¢ ¢ o oo s
CLAMP - hose (late productlon) .

TANK - surge (late production) e .eceecoo o
SEAL - oil tank (late production) « e« e e oo
KIT - input shaft and bearing ¢ e o o e o ¢ 0 0 6 o«

%b production).

(early production).

27

REQ'D

order items

e o e e o @

October 1975

.
S e e e I R il o e e e e . R S S e R T CE e e N e T o O Y T NGy eay gy U Wy O WP WP Py =

[ L




28




CASE

MODEL 117 COMPACT TRACTOR 29

DIFFERENTIAL AND FINAL DRIVE

REF. PART NO.
1 C 15788
2 C 15808
3 C 11173
4 C 11174
5 C 15812
6 C 15811
7 C 11172
8 C 15786
9 C 15787
10 F 19633
11 C 11178
12 € 11222
13 13- 436
14 8= 4
15 C 15813
16 C 16005
17 C 16006
18 C 15814
19 C 16007
20 C 15803
21 C 15807
22 C 15804
23 C 15815
24 C 15816
25 C 11193
26 - C 11187
27 C 15802
28 C 15801
29 C 11205
30 C 16009
31 C 11195
32 F 5365
33 187- %
34  221- %},
35 C @z
36 192 0
37  129- 102

Printed in U,S,A.

DESCRIPTION REQ'D

DPINTON = DOVELS o o oue: dioe e o o 6a 8w o siin e, o dite or 30jie @ a it u & s 2
GEAR -bevel e cccceceococceoecccoccocosococsscosococsscsosescoe 2
PIN-drive e ccecceoccseccececocososocscossccscscocsooseo 1
BLOCK - drive sccsesscsocccscsss cccecccscsccoscsne 9
CARRIER - differential e c s e oo sosoeeococeccsccccsecsss 1
CARRIER - differential « c = e+ ccococococscocses ceeceos 1
GEAR -Ting e+ escoccesececcccccacososccacsnsss 1
AXTEE = T T, oo o m o0 o sie o o.aiis o o shsle sishe s s sriaa’a B
AXLE-R.H, coocevecaccsccccsncncncssocs e »icecie o alls 1
BEARING - thrust e« PPN = I tesescacdeaiaas 9
WASHER - thrusSt * » s ¢+ s e s e ccccescococscsccssasasa 8
RING - retaining ................................ 1
BOLT - 1/4u x 2_1/41' NChex ecccccececcocccocaococscseos 4
LOCKWASHER - 1/4n ........................... 4
HOUSING - differential S 1
BEARING - needle ** - 2
BEARING - needle * *** * ¢ 1
COVER - differential housi 1

BEARING - needle ( 1
BEARING - needle * »8\3\n ¥ e e ccceceoocccsoccccsscss 1
HOUSING AND BUSHIN MBLY - L. H,*°~-~°" Simssiene Agalisie 1
BUSHING oo ° o (o004 v cois s sns o siia & asie s & Ceuetis Bizeiie e 2
HOUSING AND B ASSEMBLY - R, H,cccsccccccccce 1
BUSHING - f,2]) ccccecccecccccctccccsnnan 9

0 ° ® © © e ® © o ® 2 © 2 © @ » @ @ ® © 6 © 6 6 O © © O ° ® e 1

tO COVEr °°°°° o e cooc00o00o000000006o0o0c0coe 1
................................ 1
-------------- ® © o © 6 @ © © © o6 © © &6 o © © ® .02 © 1

oooooooooo ® e ® o © e 8 o 86 6 © @ 06 © © & 6 0 06 © © & 1
------------------ ® ® @ 2 @ ¢ 9 ¢ 0 0 0 0 0 0 @ e o o 1
ooooooooooo e e ® © & o © © © 4 ®» @ © ® © © © © © © © © & © & © O 1
................ @ © o &6 ¢ © © ¢ © ¢ © © © © © © @ @ 1

SEAT, = 0Oj]lec e ¢ 0 ¢ 0606666 c06006cecc66c6e6ee0c060c6o0seseeeoeseses.ae 2
PIN = dowel e e e cc 00 cocceococecoooocoacocococccccscscscace 2
SCREW - 1/4" x 1" NC hex head, self-tapping *** ===+ 10
PLUG -o0ilfilleranddrain e ecccceccecoceccccooccsccoccssse 2
BOLT - "U'" 5/16" ccccocecccccccs siislle sieaial o aiialee taiin e 2
LOCKWASHER - 5/16" ZP s ccccceccccscccssscs ARG O 4
NUT - 5/16" NC hex, ZP s+ ccccccccccoccnn e s e cees s 4

October 1975



30

TN




]

CASE MODEL

ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY

117 COMPACT TRACTOR 31

Printed in U,S.A.

REF. PART NO. DESCRIPTION REQ'D
1 C 17037 HOUSING - PTO | . ... .ccecscccocecccccocccnccccnns 1
2 C 15083 PULLEY = PTOBOMOML ¢ g5 vii v aoswvoinesssosinenaen 1
3 C 20185 PULLEY ASSEMBLY - PTO 0D, ¢ v v v v o e c 0o ccoconcoooses 1
4 C 10822 WASHER - pPlain | . . ...t teeeceoeeooecaoocannoncooeo 1
5 A 70280 BEARING - PTO, . ...0000000. BSADDCDOGC000AGADGOD D 2
6 C 15272 WASHER » BEll; o o v miv s 09 05 5 6m 6 % @ 58 5 5 00 & 5 5k @ 5506 0 1
7 113- 206 BOLT - 3/8"x3/4"NChex, ZP, ., .. ..veeeeeeeoononnns 1
8 192- 21 LOCKWASHER - 3/8" ZP ., ..... N L LT sy 1
9 195- 104 WASHER - 3/8"plain, ZP, . . v o veveneeenncncnnnn “eeee t
10 C 17035 PIN=PIVOL: oz s s o s sams an ‘s wenw S AR NS e 1
11 132- 46 PIN - cotter 1/8" X 3/4" . . it iieteeeeenoeooeoncannnas 2
12 C 15143 ROD - belt adjustfront ¢ e e cocoo e o wiais w miwie w el e somado it
13 C 15140 SLEEVE ccccocococosccocccccsconcsescseseccscaocscsas 1
14 C 15141 SPRING .ccoeceoococo AR R = O © se e B S & 1
15 192~ 21 WASHER - 3/8"plain o« ¢ oo o o s e NN ¥ 5 « 66ia o sise s aize s o » 1
16  129- 103 NUT - jam 3/8" NC hex « « . . « . T P 2
17  138- 92 PIN - 101l 3/16" X 3/4" ¢ e e e Nd)o s s s e o rsvcenncansas 1
18 C 15147 ROD - PTO rear (used prior t DB55647) ¢ cvs saes v ams o s 1
18 C 18048 ROD - PTO, rear (used S % Tand after). c v e e e o ooee oo 1
19 C 17313 LEVER - engaging (used=p 0 S/N 9655647). v v o evooocooes 1
19 C 18062 LEVER - engaging (used 0655647 and after) . v v v v e v eee 1
20  132- 46 PIN - cotter 1/8" % .......................... 1
21 C 15527 SPACER: & s s o NNTGL/s o o siso o s oiin s o 16 & siminammiein s siia 0 v 8 1
22 175- 415 SCREW - 5/16! uss head, ZP . .cccecocosocccccccs 1
23 192- 20 LOCKWASH 6" ZP i in v as S W S W e e o s e 8 et e « 1
24 129- 102 NUT - 5/ EX5 TR < < vsie v s & @ il ® 6 SIS o ol s sieiin o 1
25 C 15552 BELTE>- 570)) s o el sis e s siin @ msiie e s siis s & se s 8 sis s & eie o 1
26 C 15252 K AL e o e fel olieia el aliatia o) ot alin' ) nltatic el shloi ot sl sikatslie| sheiis ) s 2
27 113- 102 BO 6" x3/4" NCheX vooveveosos ot v wiles s siters w s D
28 195- 521 A R R P N CED 000000 2
29 192- 20 ASHER = 5/16". v v vt eveveesoncoanns T 2
30 129- 102 ; - B/T6" NC heX cvis s o awweons S e e e AT N W W e B e 2
@9@ IMPLEMENT LIFT
1 C 17414 LEVER - implement lift e ¢ c ¢ c e c e e ccooecoscoccn olie = mis =i 1
2 C 15159 ROD-push .ccccccecoeccoosocccccsscocsse d0onn0oBEod 1
3 C 15157 BUTTON - thumb’ . c ¢ s vas s vs6 s vs 6w e o % st & slam o éis & @ 1
4 C 15156 BRACKET - saddle c e ccoocooooooe €% we e W see w sints v eilsie . 2
5 113- 102 BOLT - 5/16" x 3/4""NC hex, ZPe e e o000 wvie e w me & b W 4
6 192- 20 LOCKWASHER - 5/18" ZP v'c cvcesioisnsossnsinssnnsa 4
7 129- 102 NUT = 5/16" NChex, ZP c s s snnssnsesusssossssnvenens &
8 138- 92 PIN - r0ll 3/16" X 3/4". o o e e e cooooooosasoscsossscescs 1
9 C 15564 SPRING , 0 o: siin in v siiviimie sie = o siie a & o184 & 626 (6 R T PPy 1
10  138- 2054 PIN - Spirol 5/18" X 1-3/4" « e o v o v v v s oo ceseisesannnns 1
11 195- 521 WASHER - 5/16" plain e « o e o o o o « S see w wieie e eliw o wioie w o A

October 1975




32




CASE MODEL 117 COMPACT TRACTOR 33

BREAKER CONTACTS, MAGNETO
AND ALTERNATOR

REF. PART NO. DESCRIPTION REQ'D
1 C 15884 MAGNETO AND ALTERNATOR . . « v oo vevemeneennnnens 1
2 C 15906 SPRING = dUSt COVED & « o is s e ¢ s 605 5 5 siis & 66 % & o6 1
3 C 15907 COVER - breaker boxdust ..... 5 50 O D D 6 D DO D O D) 1
4 C 15908 CAM - breaker , . .....cceveecoececcsocaccsaosccsss 1
5 C 15909 BREAKER ASSEMBLY — CONEACE . . » v v vonenenennsn e 5k
6 C 16053 BCREW: .5 i 2iiim e in s o o v st % o st 5 6 i 5 & oiis 5 5 60 © slite 18 1
7 C 16054 WASHER, | . ... oceeocecocesoccocscscscsesocccsacss 1
8 C 15910 TAB-terminal , ., ... 0. ccocecooccnccocoscsocccccscaes 1
9 129- 5 NUTE | o e v aitie o S5 % 5 s 8 6 os 5 §a i Akt % @ i 8 8% B W 1
10 C 15911 FELT - cam wiper ,..... A £ 0 5 BT O s OO Gt 1
11 C 15056 BCREW: | | ... ... cccecososcscscocsssssescscoccoas 1
12 C 15912 CONDENSER .., .. ccccoococecocssosscscscsscsscss ool
13 C 15913 COIL ASSEMBLY - mag,. (includes items.12, 14, and 18). . . . . . . 1
14 C 15914 SPRING - coil wedge .....cc.cee fmaQNNeeooos S 1
15 C 15915 STATOR PLATE ASSEMBLY . . . . OGN s s oo eeeeennens 1
16 C 15916 CORE AND PLATE . ........ R 1
17 C 15917 GENERATOR COILS AND LEADS N . ... ... e 1
1§ C 15018  WIRE-lead ........ A@ .................... 1
19 C 15919  SLEEVE - insulation . \ SR el e el i e o = siae 1
20 C 15920 SHIELD =:C01l | o, . v Zh 3NN, 56 o 5 06 60 b6 & b5 5 amis ssis 2
20 C 15 CLIP- eoll dasténing (O Do L1001 IIIIIIIIIIINIII 2
22 C 15922  CLIP - ground, ., % ........................... 1
23 173- 244 SCREW ... L e e mn e e ninie e aiere w ae e wos sl
24 C 15927 GASKET = dUSE QOVBEN « -+ 2 v v e e eee e emeenennenens 1

25 193- 509 SCREW - 1/ ENC HEeX, SEMS wsie s s wins o siis s & siaio s nis s 1
26 C 16042 SCREW -@ 1/8" NC hex, SEMS .. ..veeeeaccancsos 1
o

Printed in U,S.A. October 1975




34




CASE MODEL

C 15989
1 C 16022
2 C 16067
2 C 16068
3 C 16023
4 C 16024
5 C 16025
6 C 16069
7 192- 19
8 C 16064
9 C 16072
10 C 16071
11 C 16009
12 C 16026
13 C 16027
14 C 16028
15 C 16029
16 C 16030
17  NSS
18 NSS
19 NSS
20 NSS
21 NSS
22 NSS
23 NSS
24 NSS
25 NSS
26 NSS

27 C 16031
28 C 16066

<

Printed in U.S.A.

117 COMPACT TRACTOR

C 15989 STARTER

STARTER - engine 12 vOlt . « ¢ e c e e s co o6 cooosococccssce

CAP ASSEMBLY - end (includes bearing) . . . « » S R o O
WASHER - spacer ((024) .. ..c.cccooooess S GAQbEaAcs
WASHER - spacer (.008) .....
ARMATURE ....... G W e el e e e s @ W s
HOUSING - starter o o« « e e o o o » elelm b ® . e

WASHER ~ insulating .. ccceco oo

WASHER - plain . ....
LOCKWASHER ......
N s s m oot s 0 % i

WASHER - SPacer . ...cco000 .

BOLT -thru .. .cccoc0 0.
WASHER: & ¢ ava 576 sis o 600
BUSHING -~ insulating ... .
BRUSH AND SPRING KIT. .
SPRING -brush ¢« ¢ e e ¢ o« »

CAP ASSEMBLY -~ commutat

BENDIX ASSEMBLY .....

NUT-hex............ ........ s oo

STOP - pinion . . .4
SPRING - anti-dr X S

WASHER - pinio
SLEEVE - anti- v
GEAR - pini

SHAFT - s e%
WASHE Ste....

<W. “thrust.....

e 06 e & 0 0 o

©
e

or

°
e © e o © © ©° © © ¢ © o o o

°

°

------ e e o e e 0 06 @ o 0 5 o o

© ®© © 2 006 06 0 ¢ 0 06 060 060690 0 00 © 0
®© 6o © o o6 6 0 © e © 8 0 o ® e e e 0o 0o o
® e o o 6 606 00 e © e 0 0600 0 0 © 0o 0 o
© o 0o 0 @ 06 06 e 0 0 o e o0 0o e o o e o o
® o 6 0 06 ¢ e e 0 o o 0 o e 0o e 0606 06 0 0 0
e e o0 ¢ 0 00 6 o0 o @ © e 0 0 0 o o
e e 6 06 06 © 060 060 0906 00 0 0 0 5 ©° 6 0 0
©e 6 6 6o 66 060 6 © 06 © 0 © 0 00 0 0 © 0 o
© © © e 6o o0 0606 00 ¢c 0060 060 0606 0 0 &

October 1975

38

Pb b b ped b b b e ek b et et b et DN = = DN DD = R D DO DD DO DD






WO =TI U wb+

== 000 =IO U1 WD+

CASE MODEL 117 COMPACT TRACTOR
ELECTRICAL SYSTEM
USED PRIOR TO S/N 9655647
REF. PART NO. DESCRIPTION REQ'D
C 10458 BATTHREY - T2 T0IE w v a s sin = Sooie 5 sms # sonioip Sid & bdd & bid s 1
C 15542 HARNESS = WiFE & s 6-55.56 5 0.6 % 66,95 este 5 965 s5md & Wme e a5 ® 1
C 14553 SOELBNOI = BIagt 5= ves s 5 s wistomw ne 5 o o ‘% G E e S N 1
C 15923 PLATE - rectifier mounting . ...ceccoceooo Ol e GO T G D D 1
C 17685 WIRE - battery to solenoid mounting screw . .......cc00e.e 1
C 14566 CABLE - battery negative (black 12") .. ... v eeceeennens 1
C 17427 WIRE - neutral start SWitch e eececeoeococososss Ewn e 1
Cc 17114 SWITCH - strip, neutral Start .. ....eeeeeceenececeaens 1
C 15989 STARTER - 12 volt (repairs page 35) .....cceeeeeeasecas 1
C 14565 CABLE - battery positive (red 10 - 1/2") ... vveveeerecnas 1
C 17746 SWITCH - ignition (used S/N 9655494 and after) ............ 1
C 17809 KIT - ignition switch (used prior to S/N 9655494) . . . ... c v B
C 17807 WIRE - ground « « « e ccoooeoo ¢ e & ek WD v w e B 6w 1
C 17763 KEY = ionitioh, s s =5 ¢ ¢ as « v N s e S e aeE 1
C 17808 DECAL - ignition switch (see p#ge88)". . . . . . e e v e 1
ELECTRICAL S M
USED S/N 9655647 AND R
C 10458 BATTERY - 12 volt . %?. ............. SR |
C 18006 EARIEES = WIS ik ) o5 s 6 % sk & S5 Fhs bk § 555 95 5 1
C 14553 SOLENOID - start, (oo e e e e e e e e e v i G e i e 1
C 15923 PLATE - rectifi BiNZ v veveeeooaonns et e st . &
C 17685 lenoid mounting screw ,....... . e e 1
C 14566 ezative TOIEOE T2Y) o5 ¢ 5 w5 s bms & dwn 5 0w 1
993 20 2 FUSE - 20 81D c ¢ e o e o et eveecacnceccncensascossss 1
C 17114 Pp¢/neutral start .. ...000 S e SR AR 1
C 15989 12 volt (repairs page 35) c e cceececcacsanooss 1
C 13565 ttery positive (red 10 = 1/2") ... cceeececenenn 1
C 17746 SWITCH - ignition (includes Key) .« e e cevooccocsccsssess 1
C 17763 \W) Y - ignition .. ... y e e e vo.. 1
C 17807 @RE = ground; SWItCh & s ca'o iners s v a5 % see smn o B . e 1
C @ IRE - PTO switch to solenoid . . ¢ oo« v . aie o & mie e e miee wiwim A
C g SWITCH - strip, PTO . ... cccecocococcsccccossosces 1
(8} WIRE =switchtoswitch . o . .. iiiiiiveivosonacssas il

37

October 1975



38

-
I AT\
Il A \
S

YN

IR '

(O s
Vi 0NN A, <y
o

\
=, \ -
G
TN W
WAL N s f
NT Y=LK A
NS4 s
Sz W

®

A IMPORTANT

= O START ENGINE  OISENGAGE ATTACHMENT
orr Q= @BIVE AND PLACE TRAVEL CONTROL LEVER IN
= NEUTRAL

LGHTS
& i THROTTLE
E T I R
TRA P ENG K BRAKE
S o 9 Fast

A
T
T
A
c
H
M
E
N
T
»]
R
1
v
E

IN OPPOSITE DIRECTION TO THAT WHICH
S TO BE PUSHED

TRACTOR IS TO 8€ PUS ® 9 ] cHokE




Nelile PN e I3, I AN IU N VN ol

03D hWWwN -

C

C

C

C

187-
193~
111-
129-
111-
129-
129-
192-
192-
192-

CASE MODEL

14060
17426
17921
10836
484
70
202
102
108
101
122

15645
15646
1902
2116
15655
1565
18

DESCRIPTION

NUT -backuUp..o.oeeeceeeonoo oiislin sieiie
WASHER - ignition switch ,.......
NUT - escutcheon ..cceeceeceeeses
NUT -speed & oo cceececccoceoes
SCREW - #10 x 1/2" self-tapping . ... .. ..

LOCKWASHER - #10 external tooth . .

LOCKWASHER - 5/16" .. ... oin e wisiie s e i

117 COMPACT TRACTOR
ELECTRICAL SYSTEM HARDWARE

REF, PART NO.

BOLT - 5/16" x 3/4" NC round head, square neck
NUT - 5/16" NCheX. . .oeeeeoeuns T P
BOLT - 1/4" x 3/4" NC round head, square neck,
NUT -1/4"NChex ......... B R A AR RS A W
NUT - 5/16'" NF hex ...... i i weiE e @

NUT - #10NC hex brass . v v v voeocococeosos

LOCKWASHER- 3/16" ., ............

BOLT - #10 x 5/8" NC nylon . . ... . :
WASHER - 3/16" nylon . .. .. .. . 00N .

NUT - #10 NC hexnylon . .... @
RECTIFIER - diode ...... . A
FUSE - 6 amp @
COVER - rectifier , . .

SCREW - #5 x 3/8" roun
CLIP-msulated...

NUT - crown (@Z L .

ddmachine. . .

’. od(LH)

L grilleinsert . ....cccceceeeee
CAL PTO (used prior to S/N 9655647) .
DECAL PTO (used S/N 9655647 and after) .
DECAL -brakelock .....cceeeeonoos
DECAL - "CASE" . .. ... eeeccccccoean

ALS

October 1975

‘\\u\, instrument panel (used prior to S/N 9655494)
‘ D, - instrument panel (used S/N 9655494 and after)

DECAL - ignition switch (used with C17809 1gn1t10n switch kit)

e © o © o o © o o

39

=t b =t = DN QO DN QO DD DD DD DD Rt e DN DD DD b e et

Pt b b b ek b b b b b




40




W N

N

o o W

CASE MODEL 117 COMPACT TRACTOR 4%

C 15687
C 16087
C 14537
131- 629
187- 1047
C 22571
NSS

C 14305
C 14304
C 22573

HEAD LAMP KIT (OPTIONAL)

KIT - head lamp (order as G6 machinery item)- « +so oo coeoo. 1

WIRE ASSEMBIY « 525 6000 a0 s saansanesesssessss 1
CONNECTOR - head lamp e+ e cesoeeeocececceesonesss 1
BEAD LAMD » s o us o sew fa dhtes 558 ¢ dbs @ dod & Saus s p)

"HEAD LAMP

NUT -speed. .. ccocecccons
SCREW - #8 x 1/2" round hea
HEAD LAMP ASSEMBL

October 1975




a2
NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 30881 23 9 C 15143 31 12 C 15813 29 15
A 37247 o 28 C 15147 31 18 C 15814 29 18
A 62549 217 15 C 15155 27 10 C 15815 29 23
A 70280 31 5 C 15156 25 14 C 15816 29 24
C 10292 23 12 C 15156 25 23 C 15821 5 6
C 10458 37 1 C 15156 31 4 C 15822 9 10
C 10678 13 5 C 15157 31 3 C 15823 9 10
C 10822 31 4 C 15159 31 2 C 15824 9 11
C 10836 39 4 C 15174 13 2 C 15825 9 11
¢ 11172 29 7 C 15175 17 7 C 15826 9 9
C 11173 29 3 C 15178 25 14 C 15827 9 8
C 11174 29 4 C 15252 31 26 C 15828 9 7
C 11178 29 11 C 15253 27 16 C 15829 7 1
C 11187 29 26 C 15272 31 6 C 15830 q 2
Cc 11193 29 25 C 15440 19 9 C 831 7 3
C 11195 29 31 C 15498 25 24 C 2 7 7
C 11205 29 29 C 15499 25 25 33 7 9
C 11222 29 12 C 15501 19 5 5834 7 9
C 11906 23 5 C 15511 25 1 @’ 15835 7 10
C 11942 27 30 C 15511 21 6 15836 7 11
C 12093 27 29 C 15518 5 9 C 15837 7 11
C 12110 23 2 C 15519 13 C 15838 7 4
Cc 12111 23 3 C 15525 13 > C 15839 7 6
C 12370 23 5 C 15525 % 2 C 15840 9 12
C 12975 21 19 C 15527 21 C 15841 9 13
C 12975 23 8 C 15530 8 C 15842 5 9
C 13012 25 11 C 15534 14 C 15843 5 10
C 13106 23 7 C 15540 3 31 C 15844 5 25
C 13716 23 11 C 1 7 2 C 15845 5 37
C 14060 39 1 o 25 15 C 15846 5 15
& 14201 21 18 C 27 2 C 15849 9 2
C 14304 41 5 (© 27 17 C 15850 9 3
C 14305 41 4 (‘ 50 27 20 C 15851 9 4
C 14534 19 4 S\)15552 31 25 C 15852 9 6
C 14537 41 2 @ 15564 31 9 C 15853 13 20
C 14553 37 ICR¢ 15584 27 3 | C 15855 13 18
C 14565 37 (N 4@ C 15585 27 4 C 15857 39 20
C 14566 317 @ C 15597 21 24 C 15858 13
C 14900 27 () C 15610 19 2 C 15859 13 23
C 15056 33 1 C 15637 25 17 C 15860 13 14
C 15066 23 1 C 15643 25 19 C 15861 13 10
C 15067 23 11 C 15644 25 20 C 15862 13
C 15068 23 13 C 15645 39 1 C 15863 13 13
C 15072 23 18 C 15646 39 2 C 15864 5 32
C 15083 31 2 C 15655 39 4 C 15865 11 11
C 15090 23 1 C 15657 39 5 C 15866 5 29
C 15093 23 6 C 15658 39 6 C 15867 5 30
C 15096 21 4 C 15687 41 C 15868 5 23
C 15097 21 5 C 15703 39 16 C 15869 5 28
C 15104 21 12 C 15704 39 1% C 15870 5 24
C 15105 21 13 C 15786 29 8 C 15871 5 22
C 15108 25 1 C 15787 29 9 C 15872 5 14
C 15109 25 22 C 15788 29 1 C 15873 5 21
C 15112 13 30 C 15801 29 28 C 15874 5 19
C 15113 23 12 C 15802 29 27 C . 15875 11 2
C 15114 17 9 C 15803 29 20 C 15876 11 1
C 15116 17 3 C 15804 29 22 C 15881 13 28
Cc 15127 25 4 C 15807 29 21 C 15882 13 24
C 15134 29 35 C 15808 29 2 C 15883 13 16
C 15140 31 13 C 15811 29 6 C 15884 33 1
C 15141 31 14 C 15812 29 5 C 15885 5 34




NUMERICAL INDEX

43

BamY PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO.
C 15886 5 40 C 15991 15 11 C 16752 15 4
C 15887 15 1 c 15992 15 12 C 16752 25 18
C 15888 15 2 C 15993 15 13 C 16883 25 8
C 15889 15 3 C 15999 15 16 C 16885 25 12
C 15890 15 5 C 16000 15 21 C 16898 o7 37
C 15891 15 6 C 16001 15 22 C 16942 17 23
G 15892 15 8 C 16002 15 23 c 16946 23 2
C 15893 15 9 C 16003 15 24 C 16948 23 17
C 15894 15 10 C 16004 15 26 C 17035 31 10
C 15895 15 14 C 16005 29 16 C 17037 31 1
C 15896 15 15 C 16006 29 17 C 17038 17 24
C 15847 5 i C 16007 29 19 & 17043 17 16
C 15897 15 17 C 16009 29 30 c 17093 27 27
C 15898 15 18 C 16009 35 11 C 17114 37 8
C 15899 15 19 C 16022 35 1 c 17127 17 19
C 15900 15 20 C 16023 35 3 128 17 11
C 15901 15 25 C 16024 35 4 64 25 5
C 15902 15 27 C 16025 35 5 < 17203 25 13
C 15903 15 28 (& 16026 35 1 17204 25 9
C 15904 15 30 C 16027 35 IR T 17207 25 12
C 15905 5 31 C 16028 35 14 c 17211 25 13
C 15906 33 2 C 16029 35\ i 110213 25 8
C 15907 33 3 C 16030 3 6 Cc 17214 25 21
C 15908 33 4 C 16031 21 C 17229 27 35
C 15909 33 5 C 16032 18 C 17231 217 38
C 15910 33 8 C 16033 5 C 17234 27 32
C 15911 33 10 C 16033 11 3 c 17235 21 17
C 15912 33 12 C 16034 13 22 C 17261 5 5
C 15913 33 13 c \ 11 10 C 17287 5 44
C 15914 33 14 G 13 25 Cc 17313 31 19
C 15915 33 15 ¢ : 13 12 C 17332 15 11
C 15916 33 16 € 13 11 C 17333 15 10
C 15917 33 17 5 33’ C 17361 5 45
C 15918 33 18 @ 5 21 C 17362 5 46
C 15919 33 19 @9 16042 33 26 C 17391 15 7
C 15920 33 :)3 16043 13 27 C 17393 15 1
C 15921 33 (@ 16044 11 4 C 17394 15 8
C 15922 33 C 16045 5 35 C 17408 27 18
C 15923 1 C 16046 11 12 C 17410 25 16
C 15923 3 4 C 16048 5 41 C 17412 25 9
C 15925 39 18 C 16050 15 4 C 17414 31 1
C 15927 33 24 C 16051 15 7 C 17426 39 2
C 15972 5 43 C 16052 15 29 C 17427 37 7
C 15973 5 7 C 16053 33 6 C 17473 17 15
C 15974 5 8 C 16054 33 1 C 17685 37 5
C 15975 q 8 C 16064 35 8 C 17746 37 11
(& 15976 5 17 C 16066 35 28 C 17763 37

C 15977 5 12 C 16067 35 2 C 17807 37 12
C 15978 5 13 C 16068 35 2 C 17808 37

C 15979 5 16 C 16069 35 6 C 17808 39 8
C 15980 5 3 C 16071 35 10 C 17809 37 11
C 15981 5 42 C 16072 35 9 C 17866 25 16
C 15981 9 1 C 16087 41 1 C 17921 39 3
C 15982 13 21 C 16129 19 ! C 18006 37 2
C 15983 13 19 C 16202 13 6 C 18015 21 21
C 15984 13 15 C 16245 21 7 C 18016 21 22
C 15986 5 20 C 16267 17 10 C 18017 21 20
C 15987 13 26 C 15276 13 33 C 18048 31 18
C 15988 11 5 C 16307 17 1 C 18062 31 19
C 15989 35 C 16724 23 3 C 18182 37 14
C 15989 37 9 C 16739 25 3 C 18185 37 15




5§ b

NUMERICAL INDEX

PAGE REF. PART _PAGE  REF. PART PAGE REF.
NO. NO. NO. ‘NO. NO. NO. NO. NO.
L ]

C 18186 39 5 129- 102 25 20 187- 1047 41 2
C 18203 37 13 129- 102 25 7 187- 1054 13 32
C 18204 39 15 129- 102 27 23 187- 1078 17 18
C 18205 17 2 120= =102 29 37 192+ -~ 14 11 7
C 18206 13 30 129- 102 31 7 192- 18 39 14
C 18207 27 40 129- 102 31 24 192- 19 27 8
C 19209 27 42 129- 102 31 30 192- 19 35 9
C 18210 27 43 129- 102 39 8 192- 20 15 9
C 18233 o 44 129- 103 17 6 192- 20 19 7
C 20185 31 3 129- 103 17 14 192- 20 21 9
C 22571 41 129- 103 27 36 192- 20 23 21
C 22571 41 3 129- 103 31 16 192- 20 25 6
C 22573 41 6 129- 122 39 11 192- 20 25 19
F 19633 29 10 129- 125 5 36 192- 20 27 22
F 53650 - 29 32 129- 125 23 15 192- 20 29 36
L 15282 21 1 129- 325 23 16 19 0 31 6
L 32763 25 9 129- 504 13 4 199- 0 31 23
O 5999AB 5 4 129- 642 39 23 20 31 29
T 25070 25 . 24 131- 69 25 18 20 39 12
T 33565 23 20 131- 165 27 1 é? - 21 17 5
, 131- 176 92- 21 17 13
131- 176 192- 21 27 12
HARDWARE CODE NUMBERS ol “a 5 100 = o1 ot A
131- ~ 178 g 192- - ' 21 31 15
13- 436 29 13 131- 178 {‘ 192- 23 23 14
92~ 4 29 14 131- 629 AN 1 192- 27 39 13
111- 108 39 9 131- 1102 7 26 193- 29 15 5
111- 202 39 7 131- 1113 21 2 193- 70 39 6
111- 215 21 8 131- 11237 23 19 193- 509 33 25
113- 2 27 9 132- 25 10 193- 1001 13 17
113- 102 19 6 132- 31 11 195- 104 17 27
113- 102 25 5 132~ 31 20 195- 104 25 6
113- 102 25 17 1 8 25 27 195- 104 31 9
113- 102 27 21 - 1) 311 23 10 195- 518 25 22
113- 102 31 5 = 320 25 21 195- 521 21 16
113- 102 31 27 @ - 320 27 34 195- 521 25 23
113- 103 17 @38- 51 27 13 195- 521 27 33
113- 103 21 138- 92 25 15 195- 521 31 11
113- 103 23 138- 92 31 8 195- 521 31 28
113- 104 7 138- 92 31 17 195- 522 17 21
113- 111 5 2 138- 2054 31 10 195- 525 25 10
113- 118 15 12 138- 2055 23 4 195- 541 25 26
113- 122 19 3 164- 540 15 2 195- 2012 27 7
113- 206 17 4 164- 543 15 3 195- 2027 15 14
113- 206 31 7 169- 43 13 29 195- 2029 23 8
113- 207 17 12 169- 135 5 47 195- 2069 21 11
113- 207 23 10 173- 42 39 21 214- 4 27 41
113- 219 25 4 173- 44 11 6 214- 251 13 7
113- 241 27 11 173- 215 13 3 214- 251 27 19
126- 14 7 12 173- 244 33 23 219- 10 23 4
126- 16 21 6 175- 400 17 25 219- 17 21 14
126- 16 25 2 175- 415 31 22 219- 404 23 6
126- 21 23 7 178- 858 25 3 221- 13 29 34
126- 109 217 5 178- 858 25 25 223- 6 39 19
129- 4 11 8 178- 858 27 26 223- 20 37 7
129- 5 33 9 187- 484 39 5 223- 202 5 38
129- 14 17 17 187- 996 29 33 321- 1628 39 7
129- 101 39 10 187- 1003 5 11 321- 1902 39 3
129- 102 15 6 187- 1036 17 8 321- 2116 39 3

129- 102 19 8 187- 1041 5 26

129- 102 21 10 187- 1047 13 32







